



# INTERNATIONAL TESTING CENTRE

MSME-TECHNOLOGY DEVELOPMENT CENTRE, MEERUT

(Process Cum Product Development Centre)

Ministry of MSME, Govt. of India

AN ISO 9001:2015 & ISO 14001:2015 (Certified)



## TEST REPORT

ULRTC780522000000308F

TEST REPORT NO.: ITCM/LAB 22081095 /2022-23

NAME OF CLIENT: M/S. SHAKTI ENTERPRISES

Address: 146, 146/1, Gali No-1, Sai Puram, Delhi Road, Meerut-250002(U.P.)

Contact Person: Ajay Sehgal

Phone No : 9558333359

E-mail: shaktient.india@gmail.com

Date Of Sample Submission : 23.08.2022

Date of Test Start : 23.08.2022

Date Of Test Completion : 31.08.2022

Date Of Reporting : 31.08.2022

Sample Description: Track Suit Base Fabric & Mesh

Tested as per Specification : As Per Customer Request

Laboratory Environment: Temperature: 27 ± 2°C  
Relative Humidity: 65 ± 5 %

### 1. Base Fabric:

| S.No | Test Parameter   | Test Method           | Test Result |         |
|------|--|-----------------------|-------------|---------|
| 1.   | Colour fastness to Light   | IS/ISO 105 B02 : 2014 | 4           |         |
| 2.   | Colour fastness to Washing<br>Change in colour<br>Staining on adjacent fabric      | IS/ISO 105-C10( C-3)  | 4           |         |
| 3.   | Colour fastness to Perspiration<br>Change in colour<br>Staining on adjacent fabric | IS/ISO 105 E04 : 2006 | Acidic      | Akaline |
|      |  |                       | 4           | 4       |
| 4.   | Pilling Resistant , Rating   | IS 10971-1 :2011      | 4           |         |
| 5.   | Shrinkage, %<br>Widthwise<br>Lengthwise  | IS 2977:1989          | 0.86        |         |
|      |  |                       | 0.57        |         |

### 2. Mesh Fabric:

| S.No | Test Parameter   | Test Method           | Test Result |         |
|------|--|-----------------------|-------------|---------|
| 1.   | Colour fastness to Light   | IS/ISO 105 B02 : 2014 | 4           |         |
| 2.   | Colour fastness to Perspiration<br>Change in colour<br>Staining on adjacent fabric | IS/ISO 105 E04 : 2006 | Acidic      | Akaline |
|      |  |                       | 4           | 4       |

REVIEWED BY



ADITYA PRAKASH SHARMA  
(Authorized Signatory)

END OF TEST REPORT

Page 1 of 1

1. Sample will be retained only for one month.
2. The results listed refer only to the tested sample and applicable parameters. Endorsement of product is neither inferred nor implied.
3. The Report is for technical information of customer only, Not for advertisement, promotion, Publicity litigation are legal purpose.
4. Samples are not drawn by laboratory & test verified to the material tested.
5. Certificate shall not be reproduced except in full, without the approval of the laboratory.
6. Any sort of play by the customer with the date of this certificate shall be illegal.

Address : Sports Goods Complex, Delhi Road, Meerut-250 002, (U.P.)

Phone No. : 0121 - 2511779, 2404991 Fax : 0121 - 2530444

E-MAIL : testinglab@ppdcmeerut.com, tcmeerut@dcm sme.gov.in, aditya@ppdcmeerut.com, Website : www.ppdcmeerut.com



TC 7805

F. No./ITC/TRF/00